
R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
ROLLING LIFT BRIDGE (AIR/HYDRAULIC)3 TON79324E

28

36

34
35

32

33

31
30

SEE VIEW "B"
FOR ASSEMBLY

VIEW "B"
CYLINDER
ASSEMBLY

9

10
16

17

18

14

12

65

8

9
8

9
8

20
19

13

38

64

40
26

29

41

66

58

5760

23

59

39

27

28

37
21

22

11

11

15

45

15

11

11

11

5
7

4
44

56

56

44
2

1

36

25

66

63

43

66

63

62

61

61

24
FRONT

42
FRONT

53

54
55

51

49

50

47

46

52
48

62



INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Center Saddle Assembly Complete
Rubber Saddle Cover
Center Saddle Assembly
Saddle Base Pad
Threaded Saddle (small)

Saddle Base
Threaded Saddle (large)
Set Screw
Nut for Set Screw
Lift Platform

Retaining Ring
Shaft
Shaft
Inner Scissors Arm Assembly
Bushing

793185
793007
793180
793189
793036

793056
793191
793192
793193
793194

793001
793021
793029
793024
793032

1
1
1
4
2

2
2
6
6
1

10
1
1
1
2

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

Pin
Bushing
Outer Scissors Arm Assembly
Shaft
Small Bushing

793026
793147
793028
793031
793027

1
1
1
1
2

16
17
18
19
20

Trunion Arm Assemly
Allen Socket Set Screw
Chassis
Hook-End Adapter Bracket (Left)
Hook-End Adapter Bracket (Right)

793030
793138
793222
793223
793224

1
1
1
2
2

21
22
23
24
25

Allen Socket Cap Screws
Pressure Line Assembly (long)
Cylinder Assembly Complete
Lever
O-Ring

793226
793190
793225
793227
793116

2
1
1
1
1

26
27
28
29
30

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.

Cylinder Nut
O-Ring
Ram
U-Cup
Retaining Ring

Cylinder
Retaining Ring
Ram Pivot Pin
Return Spring
Allen Socket Set Screw

Stop Expansion Pin
Flat-End Adapter Bracket (Left)
Flat-End Adapter Bracket (Right)
Extendable Arm (large)
Shaft

793228
793198
793229
793123
793124

793117
793231
793232
793009
793016

793054
793233
793234
793236
793033

1
1
1
1
1

1
1
1
1
4

2
2
2
2
1

31
32
33
34
35

36
37
38
39
40

41
42
43
44
45

3/8" - 16 Nut
3/8" Split Medium Lockwasher 
Elbow Fitting
Hose Assembly
Pump Adapter Plate

1006
2007

13002
793145
793140

1
1
1
1
1

46
47
48
49
50

Metric Washer
Metric Screw
Pump
1/4" Split Medium Lockwasher
1/4" 20 Nut

2012
3018

910020
2004
1004

1
1
1
4
4

51
52
53
54
55

Extendable Arm (small)
Union Fitting
Spring
Valve
Pressure Line Assembly (short)

793237
793202
793203
793204
793205

2
1
1
1
1

56
57
58
59
60

Carriage Bolts
Washers
Nuts
Lock Assembly
Washer

793238
793239
793241
793230
793242

8
8
8
1
2

61
62
63
64
65

Chassis Extension 793235 266


